



18403

Parts List

| Ref | Class | Part      | Description                    | Qty | Comment | Footnote |
|-----|-------|-----------|--------------------------------|-----|---------|----------|
| -   |       | 864650A05 | MODULE KIT, Fuel Pump, Complet | 1   |         |          |
| 1   |       | 892664    | HOUSING, Fuel Module           | 1   |         |          |
| 2   |       | 892677    | COVER, Fuel Module Housing     | 1   |         |          |
| 3   | 26    | 892683    | SEAL                           | 1   |         |          |
| 4   | 10    | 892684    | SCREW                          | 8   |         |          |
| 5   |       | 892670A01 | CHECK VALVE KIT                | 1   |         |          |
| 6   |       | NSS       | NOT SOLD SEPARATE, CHEC        | 1   |         |          |
| 7   |       | NSS       | NOT SOLD SEPARATE, PLUG        | 1   |         |          |
| 8   |       | NSS       | NOT SOLD SEPARATE, SEAL        | 1   |         |          |
| 9   | 16    | 865326    | STUD, (M8 x 30)                | 1   |         |          |
| 10  |       | 892681    | REGULATOR                      | 1   |         |          |
| 11  |       | 866170A01 | FUEL PUMP, Low Pressure        | 1   |         |          |
| 12  |       | NSS       | NOT SOLD SEPARATE, SEAL        | 1   |         | 6        |
| 13  |       | NSS       | NOT SOLD SEPARATE, SEAL        | 1   |         | 6        |
| 14  |       | NSS       | NOT SOLD SEPARATE, ISOLAT      | 1   |         | 6        |
| 15  |       | 866169A01 | FUEL PUMP, High Pressure       | 1   |         |          |
| 16  |       | NSS       | NOT SOLD SEPARATE, ISOLAT      | 1   |         | 6        |
| 17  |       | NSS       | NOT SOLD SEPARATE, SEAL        | 1   |         | 6        |
| 18  | 84    | 895013A02 | HARNES                         | 1   |         |          |
| 19  |       | NSS       | NOT SOLD SEPARATE, RETAIN      | 1   |         |          |
| 20  |       | NSS       | NOT SOLD SEPARATE, SCREW       | 1   |         |          |
| 21  | 35    | 892665    | FILTER                         | 1   |         |          |
| 22  |       | 892687A02 | FUEL CARTRIDGE                 | 1   |         |          |
| 23  |       | NSS       | NOT SOLD SEPARATE, CAP,        | 1   |         |          |
| 24  |       | NSS       | NOT SOLD SEPARATE, SCF         | 3   |         |          |
| 25  |       | NSS       | NOT SOLD SEPARATE, SEA         | 1   |         | 6        |
| 26  | 35    | 866171A01 | FILTER                         | 1   |         |          |
| 27  |       | NSS       | NOT SOLD SEPARATE, SEA         | 1   |         | 6        |
| 28  |       | NSS       | NOT SOLD SEPARATE, CUP,        | 1   |         |          |
| 29  |       | 864459    | BRACKET                        | 1   |         |          |
| 30  | 10    | 40107 20  | SCREW, (M8 x 20)               | 4   |         |          |
| 31  | 10    | 40108 20  | SCREW, (M10 x 20)              | 1   |         |          |
| 32  |       | 864458    | BRACKET                        | 1   |         |          |
| 33  | 10    | 40001195  | SCREW, (M10 x 30)              | 2   |         |          |
| 34  | 32    | 806173 82 | HOSE, (58.00 Inches Bulk)      | 1   |         |          |
| 35  | 32    | 865257002 | HOSE, Fuel                     | 1   |         |          |
| 36  |       | NSS       | NOT SOLD SEPARATE, Insulato    | 1   |         |          |
| 37  | 26    | 863151    | SEAL                           | 1   |         |          |
| 38  | 10    | 866114    | SCREW, (.250-28) Special       | 1   |         |          |